



Test Report

Report No. A2240527974101001

Page 1 of 4

Company Name SHANDONG BOKK TECH CO.LTD
Show on Report
Address NO.10TH HUDONG ROAD, TAISHAN QU, TAIAN CITY, SHANDONG PROVINCE, CHINA

The following sample(s) and sample information was/were submitted and identified by/on the behalf of the client

Sample Name Nonwoven Geotextile bag 130g
Sample Received Date Aug. 28, 2024
Testing Period Aug. 28, 2024 to Sep. 4, 2024

Test Conducted:

As requested by the applicant, for details refer to next page(s)



Tim

Approved by

Tim

Lab Authorized signatory

Date

Sep. 4, 2024

Centre Testing International (Tianjin) Co., Ltd.

No. R199371322

No.100, Xinda Road, Dongli Development Area, Tianjin, China

Test Report

Report No. A2240527974101001

Page 2 of 4

<u>Summary of Test Result(s)</u>		
Test Item(s)	Test Standard	Test Result/Conclusion
Elongation at Break	Refer to ASTM D4595/D4595M-2024	PASS
Mass per Unit Area	Refer to ASTM D5261-2010 (2018)	PASS

Test Request	Applicant's Requirement
*****For Further Details, Please Refer to the Following Page(s) *****	



Test Report

Report No. A2240527974101001

Page 3 of 4

Tests Conducted (As Requested by the Client)

1 Elongation at Break(Refer to ASTM D4595/D4595M-2024)

specimen width: 100mm

Tested Item(s)	Test Result	Applicant's Requirement
	001 Lengthwise	
Ultimate Tensile Strength	2.24kN/m	≥ 1.1 kN/m
elongation at break	27.4%	20%~60%

2 Mass per Unit Area(Refer to ASTM D5261-2010 (2018))

Tested Item(s)	Test Result	Applicant's Requirement
	001	
Applicant's Requirement	130g/m ²	--
Measured value	130.5g/m ²	--
Deviation ratio	+0.4%	$\pm 5\%$



Test Report

Report No. A2240527974101001

Page 4 of 4

Tested Sample/Part Description

No.	CTI Sample ID	Description
1	001	Green nonwovens

Note: The testing data and result(s) in this report is (are) just for scientific research, education, internal quality control and product development etc.

Photo(s) of the sample(s)



有限公司

Statement:

- 1.This report is considered invalidated without approval signature, special stamp;
- 2.Company name and address show on report , the sample(s) and sample information was/were provided by the applicant who should be responsible for the authenticity which CTI hasn't verified;
- 3.The result(s) shown in this report refer(s) only to the sample(s) tested;
- 4.Without written approval of CTI, this report can't be reproduced except in full;
- 5.Except for the requirement of the client, the test results and the conformity assessment in this report do not take the uncertainty into account;

*** End of Report ***